



Community Pharmacy
Phone: 828.697.8422
Fax: 828.697.8493

Rev 7/1/11

Hours of Operation

Monday	12 – 5 pm
Tuesday	Closed
Wednesday	8am – 12pm
Thursday	Closed
Friday	9 am – 3 pm

Analgesics

Cyclobenzaprine (Flexeril) 10 mg
Ibuprofen (Motrin) 800 mg
Naproxen (Anaprox) 500 mg
Tramadol (Ultram) 50 mg*
Zolmitriptan (Zomig)[@] 2.5mg 6-tab blister, 5mg 3-tab blister,
5mg nasal spray
Zolmitriptan (Zomig ZMT)[@] 2.5mg 6 tab blister,
5mg 3 tab blister

Anti-Infectives

Acyclovir (Zovirax) 400mg*
Amoxicillin (Amoxil) 500 mg
Azithromycin (Zithromax) 500mg
Cephalexin (Keflex) 500 mg
Ciprofloxacin (Cipro) 500 mg
Clindamycin (Cleocin) 150 mg
Doxycycline (Vibramycin) 100 mg
Levofloxacin (Levaquin) 500mg, 750mg
Metronidazole (Flagyl) 500 mg
Penicillin (Pen VK) 500 mg
TMP/SMZ DS (Bactrim) 160/800 mg

Chemotherapy

Anastrozole (Arimedex) 1mg[@]
Bicalutamide (Casodex) 50mg[@]

Cardiac/Hypertension

Amlodipine (Norvasc) 5mg
Atenolol (Tenormin) 50 mg
Candesartan (Atacand) 4mg, 8mg, 16mg, 32mg[@]
Candesartan HCT (Atacand HCT) 16/12.5mg, 32/12.5mg,
32/25mg[@]
Clopidogrel (Plavix) 75mg*
Enalapril (Vasotec) 5mg
Furosemide (Lasix) 40 mg
Hydralazine (Apresoline) 50 mg
Hydrochlorothiazide (Hydrodiuril) 25 mg
Isosorbide Mono (Imdur) 30mg
Lisinopril (Zestril) 10 mg, 20mg
Metoprolol Succinate (Toprol XL) 25mg, 50mg, 100mg, 200mg[@]
Nifedipine ER (Procardia) 30mg*
Propranolol (Inderal) 20mg
Rosuvastatin (Crestor) 5mg, 10mg, 20mg, 40mg[@]
Simvastatin (Zocor) 20 mg
Valsartan (Diovan) 40mg, 80mg, 160mg*

Diabetes

Glipizide (Glucotrol) 5mg
Glucagon Emergency Kit*
Glucometer, Strips, Syringes, Lancets, Pen needles
Glyburide (Glynase) 5 mg
Humalog Insulin*
Insulin 70/30; N; Regular*
Lantus Insulin *
Metformin (Glucophage) 500mg
Metformin XR (Glucophage) 500 mg
Sitagliptin (Januvia) 25mg, 50mg*

Mental Health

Amitriptyline (Elavil) 25 mg
Aripiprazole (Abilify) 5mg, 10mg, 20mg*
Bupropion SR (Wellbutrin) 150mg*
Buspirone (Buspar) 10 mg
Citalopram (Celexa) 20 mg
Desvenlafaxine ER (Pristiq) 50mg, 100mg*
Duloxetine (Cymbalta) 30mg, 60mg*
Fluoxetine (Prozac) 20 mg*
Lamotrigine (Lamictal) 100mg, 150mg, 200mg*
Lithium Carbonate (Lithobid) 300 mg
Mirtazapine (Remeron) 15 mg
Olanzapine (Zyprexa) 5mg, 10mg*
Quetiapine (Seroquel) 25mg, 50mg, 100mg, 200mg, 300mg[@]
Quetiapine (Seroquel XR) 50mg, 150mg, 200mg, 300mg, 400mg[@]
Risperidone (Risperdal) 1mg, 3mg *
Sertraline (Zoloft) 100mg*
Trazadone (Desyrel) 50 mg, 150mg
Venlafaxine (Effexor XR) 75mg, 150mg*
Zispraside (Geodon) 40mg, 60mg, 80mg*

Respiratory

Albuterol HFA (Proventil, Proair) 17 gm *
Budesonide (Pulmicort) Inhaler 90 mcg, 180mcg[@]
Budesonide (Pulmicort) Ampules 0.25mg/2ml, 0.5mg/2ml[@]
Budesonide (Rhinocort) Nasal 32 mcg nasal spray[@]
Budesonide/Formoterol (Symbicort) Inhaler, 80/4.5mcg,
160/4.5mcg[@]
Fluticasone/Salmeterol (Advair) 100/50, 250/50 (60 caps)*
Tiotropian Bromide (Spiriva) 18 mcg (30 caps)*
Zafirlukast (Accolate) 10mg, 20mg[@]

Seizures/Epilepsy

Carbamazepine (Tegretol) 200 mg
Divalproex Sodium (Depakote ER) 500mg *
Gabapentin (Neurontin) 300 mg, 400mg*
Phenytoin ER (Dilantin) 100 mg
Valproic Acid (Depakene) 250mg*

Stomach Disorders/GERD

Esomeprazole (Nexium) 20mg, 40mg[@]
Omeprazole (Prilosec) 20mg
Ranitidine (Zantac) 150 mg

Thyroid

Levothyroxine (Synthroid) 25mcg, 100mcg*

Topical Preparations

Fluocinonide Cream (Lidex) 0.05%
Triamcinolone Cream (Aristocort) 1%

Miscellaneous

Benzotropine (Cogentin) 1mg
EpiPen Emergency Kit (2pack) 3mg*
Hydroxyzine (Atarax) 25 mg
Loratadine (Claritin) 10 mg
Potassium Chloride (Klor-Con) 20 mEq
Prednisone (Sterapred) 10 mg
Promethazine (Phenergan) 25 mg
Varenicline (Chantix) 0.5mg, 1.mg*

*** Must begin PAP application within one month**

@ AstraZeneca Bulk Shipment Medications